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检 测 报 告 

TEST REPORT 

 

 

 
产 品 名 称             手持式条码扫描器 
NAME OF SAMPLE      Hand-held Bar Code Scanner                        
 
型 号                   
TYPE                   NLS-HR15                                        
 
委 托 单 位             福建新大陆自动识别技术有限公司 
CLIENT                 Fujian Newland Auto-ID Tech. Co., Ltd.                
   
委托单位地址            福建省福州市马尾区儒江西路 1 号新大陆科技园 
ADDRESS OF           Newland Science & Technology Park, No.1, Rujiang 
CLIENT                 Avenue Mawei District. Fuzhou, P.R. China            
 
检 验 类 别             委托测试 
INSPECTION            Commission Test 
CLASSIFICATION                                                          
 
检 验 项 目             跌落测试 
TEST ITEM              Drop Test                                          
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  检测报告 
  Test Report 

 
样品名称 
Name or sample 

手持式条码扫描仪 
Hand-held Bar Code 
Scanner 

报告编号 
Report No. 

LCS121127100QS 

委托单位 
Client 

福建新大陆自动识别技

术有限公司 
Fujian Newland Auto-ID 
Tech. Co., Ltd. 

委托单位地址 
ADDRESS OF 
CLIENT 

福建省福州市马尾区

儒江西路 1 号新大陆

科技园 
Newland Science & 
Technology Park, 
No.1, Rujiang Avenue 
Mawei District. 
Fuzhou, P.R. China 

来样方式 
Name of receipt 

送样 
Delivering 

检验类别 
Inspection 
Classification 

委托测试 
Commission test 

样品数量 
Quantity of sample 

1 pcs 样品重量 
Weight 

-- 

检验依据 
Test standard 

依客户要求 
In accordance with the customer's request 

样品额定参数 
Rating of sample 

-- 

样品特征及状态 
Sample 
characteristic 
and condition 

样品完好，可正常工作 
The sample was in good condition operation as normally 

检测结论 
Test result 

测试结果见报告附页 
Measured data see report attached 

附注 
Note 

-- 

环境温度，ºC 
Ambient 
Temperature 

25.3 相对湿度，% 
Relative Humidity 

64 

 测试： 
Test by: 

 

审批： 
Approved by: 

 

测试报告专用章 
Test report 
Special-purpose 
seal 

报告日期： 
Date of issue 

2012.11.30 

Administrator
新建图章

Administrator
新建图章
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检测报告附页 

Attachment of Report 

 
Item 
项目 

Test item 
测试项目 

Standard requirement 
标准要求 

Result 
结果 

1 

Drop test 

跌落测试 

According to the requirements from 

customer: dropping from 1.8m, the test 

should be at six sides. 

依客户要求：六个面分别从 1.8 米处跌落 

-- 

 
Front 

前 

dropping from 1.8m 

从 1.8 米处跌落 

No damage 

没有危险 

 
Rear 

后 

dropping from 1.8m 

从 1.8 米处跌落 

No damage 

没有危险 

 
Left 

左 

dropping from 1.8m 

从 1.8 米处跌落 

No damage 

没有危险 

 
Right 

右 

dropping from 1.8m 

从 1.8 米处跌落 

No damage 

没有危险 

 
Top 

上面 

dropping from 1.8m 

从 1.8 米处跌落 

No damage 

没有危险 

 
Bottom 

下面 

dropping from 1.8m 

从 1.8 米处跌落 

No damage 

没有危险 
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检测报告附页  图片 
Attachment of Report—Photo 

 

 
Fig.1 The view of higher 

 

 
Fig.2 Test result of drop from Front 
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Fig.3 Test result of drop from Rear 

 

 

 

Fig.4 Test result of drop from Left 
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Fig.5 Test result of drop from Right 

 

 

 
Fig.6 Test result of drop from Top 
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Fig.7 Test result of drop from Bottom 


